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Fig. 4. Tensile tests of irradiated and non-irradiated 316L in different environments.
Samples marked with unirradiated/Air are samples without any treatment and the
sample marked with pre-exp. was exposed to LBE at 450 °C for 20 h prior to being

tested.
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Fig. 2. Comparison of Tensile test results of irradiated and non-irradiated T91 tested in
air and LBE. Annealed refers to samples from the furnace test. The term pre-exp. marks
samples which received an additional pre-exposure treatment to LBE for 20 h at

450 *C.
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